
Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

IPL, iZ21 C, 968999306, 2009-09

iZ21C

HIPL2009_71

CE



CONTENTS

NOTE:  ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CHASSIS/FRAME........................................................4
FUEL SYSTEM.............................................................6
ENGINE .......................................................................8
IGNITION SYSTEM....................................................10
STEERING.................................................................12
PARKING BRAKE......................................................14
HYDRAULIC PUMP-MOTOR.....................................16

WHEELS AND TIRES................................................18
MOWER LIFT/DECK LIFT..........................................20
48" CUTTING DECK..................................................22

TRD48 / 968999342..............................................22
CD48 / 968999347.................................................24

SEAT..........................................................................26
DECALS.....................................................................28



4

CHASSIS/FRAME

REAR OF MOWER

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32 21
21

2123

21

21

21
25

26

25
21

26

21

19

20

16



5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

CHASSIS/FRAME

539 1101981..	 .....1..... FRAME W/DECALS
539 1069412..	 .....1..... FOOT REST
539 1115733..	 .....1..... FOOT PLATE W/DECAL
539 1025874..	 .....5..... BUMPER
539 1028455..	 .....8..... SPRING
539 1025026..	 .....6..... STUD
539 9769987..	 .....2..... ZERK, STRAIGHT ¼-28
539 1129538..	 .....1..... REAR GUARD
539 1041979..	 .....1..... STRUT MOUNT
539 10522410..	 .....1..... SEAT MOUNT W/DECAL
539 97777811..	 .....3..... ANTI-SKID PAD
539 11264712..	 .....1..... STRUT, RIGHT
539 112646.....1..... STRUT, LEFT
539 10516913..	 .....1..... KNOB
539 99013414..	 .....2..... HCS 3/8-16 x ¾
539 10695915..	 .....1..... GUARD, ENGINE
539 10439716..	 .....2..... BALL END

539 99051717..	 .....2..... WASHER 3/8
539 10251918..	 .....2..... BUSHING
539 97697919..	 ...11..... NUT, 3/8-16, NYLOC
539 99058820..	 .....6..... HCS 3/8-16 x 2
539 99069221..	 .....4..... WASHER 5/16

539 99033322..	 .....2..... LOCKWASHER 5/8
539 99018423..	 .....2..... NUT 5/16-18 HEX CTRLK
539 10476324..	 .....2..... U CLIP
539 99071725..	 ...10..... NUT 5/16-18, NYLOC
539 99020926..	 .....6..... HCS 5/16-18 x 1
539 99058027..	 .....2..... HCS ¼-20 x ¾
539 11081928..	 .....2..... CLEVIS PIN
539 10503929..	 .....4..... STUD MOUNTS
539 97697830..	 .....2..... NUT, ¼-20, NYLOC
539 99036531..	 .....2..... PIN, COTTER, 1/8 x ¾
539 10419932..	 .....2..... HCS 5/8-11 x 2



6

FUEL SYSTEM

 RIGHT TANK

 TO ENGINE

 LEFT TANK

3

4

5

67

8

1
9

10

2

76



7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

FUEL SYSTEM

539 9906921..	 ...21..... WASHER 5/16

539 9769342..	 .....4..... HCS 5/16-18 x ¾
539 1061883..	 .....2..... FUEL CAP
539 1044104..	 .....1..... FUEL TANK, RIGHT
539 104409.....1..... FUEL TANK, LEFT
539 1026795..	 .....1..... FUEL VALVE

539 9122226..	 .....6..... HOSE CLAMP
539 1055277..	 .....1..... FUEL HOSE, 24"
539 1170508..	 .....1..... FUEL HOSE, 28"
539 9901879..	 .....2..... LOCKWASHER 5/16

539 10528110..	 .....1..... FUEL HOSE, 29½"



8

ENGINE 

TO FUEL
FILTER TO FUEL 

VALVE

CHAMFER SIDE UP
TOWARD ENGINE

PULLEY SIDE DOWN

GRAY

WHITE

VIOLET

TORQUE TO
50 FT./LBS.

1

2

3

4
5

6

7

8

9 10

11

12

13

14

15

16

17

18

19

20

21

22

7

12

18

15

9

12

8

15 18

12

12
18

15

18

KAWASAKI 21 HP

WHITE
VIOLET

GRAY
GRAY



9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ENGINE 

539 9127571..	 .....1..... KEY ¼ SQ x 1¼
539 1069922..	 .....1..... PULLEY
539 1068803..	 .....1..... CLUTCH
539 1068194..	 .....1..... CLUTCH TIE DOWN
539 1044155..	 .....1..... KAWASAKI PIGTAIL
539 1017146..	 .....1..... SOLENOID
539 1110937..	 .....1..... MUFFLER BRACKET
539 1069618..	 .....4..... STRAP
539 1069579..	 .....2..... SKID PLATE
539 99007210..	 .....2..... HCS ¼-20 x 5/8
539 97697811..	 .....5..... NUT, ¼-20, NYLOC
539 99071712..	 ...22..... NUT 5/16-18, NYLOC
539 99066913..	 .....4..... HCS 5/16-18 x 1 ¾
539 10727114..	 ...10..... RHSSNB 5/16-18 x 1

539 99020915..	 ...12..... HCS 5/16-18 x 1
539 99024716..	 .....1..... LOCKWASHER 7/16

539 99112017..	 .....1..... HCS 7/16-20 x 2½
539 99069218..	 ...14..... WASHER 5/16

539 99005319..	 .....2..... LOCKWASHER ¼
539 10819920..	 .....2..... GASKET, EXHAUST
539 10589721..	 .....1..... MUFFLER, KAWASAKI
539 99018722..	 .....2..... LOCKWASHER 5/16

NOT SHOWN
539 102757.....1..... CABLE, POSITIVE
539 976856.....1..... TIE, PLASTIC



10

IGNITION SYSTEM

1

2

3

4

11

6

7

8

5

9

10

12
6

13

14

15

1619

20

22

18

21

23

17



11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

IGNITION SYSTEM

539 1109531..	 .....1..... CONSOLE
539 1316272..	 .....1..... SWITCH, PTO 10 AMP
539 1032753..	 .....1..... THROTTLE CABLE
539 9903624..	 .....4..... SCREW ¼-20 x 5/8
539 9900525..	 .....4..... WASHER, ¼ SPLIT LOCK
539 9769776..	 .....2..... NUT #10-24 HEX NYLOC
539 9904117..	 .....2..... HCS #10-24 x ½
539 1075418..	 .....1..... IGNITION SWITCH
539 1100749..	 .....1..... HOUR METER	
539 10754410..	 .....1..... KEY, IGNITION
539 99059811..	 .....4..... WASHER, ¼ FLAT
539 10261712..	 .....2..... SCREW #10-24 x 7/8 SLT HD

539 97693413..	 .....2..... HCS 5/16-18 x ¾
539 99071714..	 .....2..... NUT 5/16-18 HEX NYLOC
539 10275815..	 .....1..... CABLE, NEGATIVE
539 10275916..	 .....2..... INSULATOR-BATTERY	
539 13020817..	 .....1..... CHOKE CNTRL
539 10243618..	 .....1..... BATTERY, DRY	
539 10689919..	 .....1..... HOLD DOWN, BATTERY
539 10330620..	 .....1..... CABLE, POSITIVE
539 11379121..	 .....1..... HARNESS
539 11081522..	 .....2..... WIRE CLIP PUSH-MOUNT
539 11379223..	 .....1..... SWITCH, BRAKE



12

STEERING

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

1 18

17

19

20

21

22

23

24

25

26

27

28

16

14

14

13

19

24

24

8

29

30

31
32

24

4

24



13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

STEERING

539 1010801..	 .....3..... SWITCH, BRAKE
539 9910732..	 .....2..... NUT 5/16-24 HEX HD
539 1019493..	 .....2..... E-RING ½
539 1308944..	 .....2..... GRIP
539 1026785..	 .....2..... TAPPED PLATE
539 1030036..	 .....1..... TRACKING KNOB
539 1032647..	 .....2..... LINKAGE
539 1047638..	 .....5..... U CLIP
539 1083949..	 .....1..... HCS 5/16-18 x 1¾ TAPBOLT
539 10865910..	 .....1..... CONTROL SHAFT
539 11060311..	 .....2..... SPHERICAL ROD END, RT
539 11060412..	 .....2..... SPHERICAL ROD END, LT
539 13193213..	 .....2..... DAMPENER
539 11060714..	 .....4..... BALL STUD
539 11063815..	 .....2..... ARM, CONTROL SHAFT
539 11081116..	 .....2..... DAMPENER ARM
539 11082617..	 .....1..... DRIVE LEVER, RT

539 11082718..	 .....1..... DRIVE LEVER, LT
539 11094319..	 .....4..... NUT 5/16-24 NYLOC
539 13070320..	 .....1..... DRIVE CONTROL ASSM, RT
539 130704.....1..... DRIVE CONTROL ASSM, LT
539 97695221..	 .....4..... SCREW 10-24 x 5/8
539 97697922..	 .....6..... NUT 3/8-16, HEX NYLOC
539 97699823..	 .....2..... ZERK, STRAIGHT ¼-28
539 99018424..	 .....6..... NUT 5/16-18 HEX CTRLK
539 99019625..	 .....1..... NUT 5/16-18 HEX
539 99022326..	 .....6..... NUT 5/16-24 HEX LH
539 99071727..	 .....4..... NUT 5/16-18 HEX NYLOC
539 99073028..	 .....6..... HCS 3/8-16 x 1¾
539 99069229..	 .....2..... WASHER 5/16 STD FLT
539 11103930..	 .....1..... SPRING
539 99056331..	 .....2..... HCS 3/8-16 x 1
539 10259332..	 .....4..... WASHER, 3/8 SPRING
539 97693433..	 .....4..... HCS 5/16-18 x ¾



14

PARKING BRAKE

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20
21

22
23

24

25

26

27

1

17

18

18

16

18

18

19

24



15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

PARKING BRAKE

539 1027971..	 .....2..... BUSHING, FLANGED
539 1069692..	 .....1..... BRAKE CROSS SHAFT
539 1086163..	 .....1..... BRAKE LEVER
539 1050364..	 .....1..... GRIP PARK BRAKE
539 1086195..	 .....1..... BUSHING
539 1330476..	 .....2..... CALIPER
539 1139457..	 .....2..... HUB
539 1139488..	 .....2..... PLATE, BRAKE
539 1139519..	 .....4..... SCREW, 3/8-16 x 2½, SKT 
539 11395410..	 .....1..... LINKAGE, BRAKE
539 10873211..	 .....2..... NUT, 3/8-24, JAM
539 11395012..	 .....1..... L BRACKET
539 11395213..	 .....1..... SPRING
539 11395514..	 .....1..... LINKAGE, REAR BRAKE

539 99028915..	 .....1..... NUT, 3/8-24, CENTERLOCK
539 20028216..	 .....2..... NUT, 3/8-16, THIN NYLOC
539 99003717..	 .....3..... PIN COTTER, 3/32 x ¾
539 99012218..	 .....7..... WASHER, 3/8, SAE
539 99056319..	 .....6..... HCS 3/8-16 x 1
539 10115120..	 .....1..... RING, RETAINING, EXT 7/8
539 11480321..	 .....1..... BRACKET
539 92378722..	 .....1..... BUSHING
539 97697823..	 .....2..... NUT ¼-20 HEX NYLOC
539 97697924..	 .....5..... NUT 3/8-16 HEX NYLOC
539 99058025..	 .....2..... HCS ¼-20 x ¾
539 99061326..	 .....1..... NUT, 3/8-16, WHIZLK
539 99063727..	 .....1..... HCS 3/8-16 x 2½



16

HYDRAULIC PUMP-MOTOR

REF.

REF.

1
2

3

4

5

7

8 9

10
111213 14

15
16

17

18

19

20

21

22

23

24

25

26

27
28

29

30
31

32

33

34

35

36

37

38
39

40

41

43

44

45

46

40

6

28
39

24

42

38

28
39

39

37
26

40

29
40

33

36

43

43

8

49 48
46

50

47



17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HYDRAULIC PUMP-MOTOR

539 1011761..	 .....2..... PULLEY
539 1011772..	 .....2..... KEY 5MM SQ x 25MM
539 1068873..	 .....1..... BELT, PUMP
539 1106554..	 .....1..... SPRING
539 9766955..	 .....1..... IDLER FLANGE BUSHING
539 9905466..	 .....4..... NUT 3/8-16 CENTERLOCK
539 9901227..	 .....1..... WASHER 3/8  SAE FLT
539 9905178..	 .....2..... WASHER 3/8
539 9766889..	 .....1..... PULLEY, IDLER
539 99061310..	 .....1..... NUT 3/8-16, HEX WHZLK
539 11466211..	 .....1..... DUST SHIELD
539 13020512..	 .....1..... PIVOT BEARING
539 13039213..	 .....1..... IDLER ARM
539 99065514..	 .....1..... HCS 3/8-16 x 1½
539 11189715..	 .....1..... WASHER 3/8
539 10649216..	 .....1..... HCS 3/8-16 x 2¾
539 10502417..	 .....1..... OIL TANK
539 10260618..	 .....1..... FILTER
539 10116519..	 .....1..... FILTER HEAD
539 10120220..	 .....1..... HYDRAULIC CAP
539 10693321..	 .....1..... FILTER BRACKET
539 99059822..	 .....8..... WASHER ¼
539 99058223..	 .....4..... HFCS, 3/8-16 x 1
539 99005224..	 .....2..... LOCKWASHER ¼
539 97697825..	 .....2..... NUT ¼-20, NYLOC

539 10123726..	 .....4..... F6400-8-8-0
539 11378227..	 .....1..... HYDRAULIC FITTING
539 10123828..	 .....5..... F6801-6-6-0
539 10689629..	 .....4..... HYDRAULIC LINE
539 10472230..	 .....1..... HOSE, 7"
539 11181431..	 .....1..... T ASSEMBLY
539 11083732..	 .....1..... T ASSEMBLY
539 10239633..	 .....4..... STRAIGHT FITTING
539 10516834..	 .....1..... CAP
539 13214435..	 .....2..... PUMP W/RTN’S, 10CC
539 10311536..	 .....4..... O-RING
539 10311637..	 .....4..... O-RING
539 10311738..	 .....6..... O-RING
539 10311839..	 .....8..... O-RING
539 10311940..	 .....8..... O-RING
539 99058841..	 .....1..... HCS 3/8-16 x 2
539 99058042..	 .....4..... HCS ¼-20 x ¾
539 97697943..	 .....3..... NUT 3/8-16, NYLOC
539 10271744..	 .....4..... SCREW, 5/16-18 x 5/8, SET
539 99007245..	 .....2..... HCS ¼-20 x 5/8
539 11081446..	 .....1..... TANK MOUNT
539 11081347..	 .....1..... U TYPE RETAINER
539 11081548..	 .....1..... WIRE CLIP, PUSH MOUNT
539 99071749..	 .....4..... NUT 5/16-18, NYLOC
539 97693450..	 .....4..... HCS 5/16-18 x ¾



18

WHEELS AND TIRES

5

4

2

6

1

3

7

11

12

13

9

8

10

12

14

15

14

18

18

17

19

22

20

21

24

26
25

23

14

4

16

28

27



19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS AND TIRES

539 1125921..	 .....2..... TIRE ASSEM, RR 23 x 9.5-12
539 1125992..	 .....2..... TIRE RR
510 2530013..	 .....2..... RIM RR
539 9122344..	 .....4..... VALVE
539 1069895..	 .....2..... MOUNT WHEEL MOTOR 
539 9902546..	 .....4..... WASHER, ½ SPLT LOCK
539 9902587..	 .....4..... NUT ½-13 HEX
539 1042888..	 .....1..... COTTER PIN
539 1011739..	 .....4..... LUG NUT ½
539 91656110..	 .....1..... BUSHING, 1 x 14 GA
539 10133211..	 .....4..... HCS ½-13 x 2¾
539 99083912..	 .....8..... NUT 7/16-14 CNTRLK
539 10014313..	 .....8..... HCS 7/16-14 x 1
539 10133114..	 .....8..... NUT ½-13 HEX NYLOC
539 10698615..	 .....2..... CASTER ARM
539 97699716..	 .....2..... ZERK

539 10253517..	 .....2..... CAP GREASE
539 10254318..	 .....4..... BEARING-ROLLER
539 10285219..	 .....2..... NUT 1-14 SLOTTED JAM
539 10147420..	 .....2..... ZERK
539 10288921..	 .....2..... COTTER PIN
539 10285122..	 .....2..... SEAL
539 10285523..	 .....2..... HCS ½-13 x 7½
539 10457124..	 .....2..... YOKE, CASTER
539 10285625..	 .....2..... SPACER, AXLE
539 10457226..	 .....2..... WHEEL ASSEM, CASTER
539 11082327..	 .....2..... WHEEL MOTOR
539 10248428..	 .....4..... FLANGE BEARING

NOT SHOWN
539 102485.....4..... BEARING, ROLLER, CASTER



20

MOWER LIFT/DECK LIFT

1

2

3

4

5

6

7

8

9

10

11

12

13 14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

1

15

16

3715

36

38
39

35

34

33



21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

MOWER LIFT/DECK LIFT

539 1012321..	 .....2..... BUSHING
539 1014742..	 .....2..... ZERK
539 1017213..	 .....8..... HCS 5/16-18 x 2¾
539 1018024..	 .....1..... RING-E, 7/8
539 1025265..	 .....1..... PIN LIFT, ½ x 2, W/RINGS
539 1025656..	 .....2..... LINKAGE
539 1026127..	 .....1..... HCS 3/8-16 x 2¾
539 1045308..	 .....2..... SPACER
539 1048089..	 .....8..... BLOCK-PILLOW
539 10505910..	 .....1..... LANYARD
539 10995511..	 .....1..... REAR LIFT SHAFT
539 10995612..	 .....1..... FRONT LIFT SHAFT
539 11080313..	 .....1..... ADJUSTMENT PLATE
539 11080814..	 .....2..... CROSS LINK
539 97697915..	 .....7..... NUT 3/8-16 HEX NYLOC
539 97698916..	 .....2..... PIN HAIR .120 x 2½
539 99036517..	 .....5..... PIN, COTTER, 1/8 x ¾
539 99058018..	 .....2..... HCS ¼-20 x ¾
539 99065419..	 .....4..... PIN COTTER 5/32 x 1¼
539 99071720..	 .....4..... NUT 5/16-18 HEX NYLOC

539 99104321..	 .....4..... BUSHING
539 10105022..	 .....1..... GRIP, VINYL
539 10105823..	 .....1..... SPRING, COMPRESSION
539 10251524..	 .....1..... GRIP, LIFT LEVER
539 10353325..	 .....1..... PIN ½ x 6.69 L
539 10353426..	 .....1..... PIN MT
539 10653227..	 .....1..... PIN GROOVED, 3/16 x 1¼
539 99076128..	 .....2..... NUT ¼-20, CENTERLOCK
539 10480729..	 .....4..... REINFORCED BAR
539 99063730..	 .....1..... HCS 3/8-16 x 2½
539 10996131..	 .....1..... LIFT LEVER
539 97770332..	 .....2..... PIN CLEVIS, 3/8  x 11/8
539 11252033..	 .....4..... HCS 7/16-14 x 1½
539 10258234..	 .....4..... NUT 7/16-14 WHZLCK
539 10486435..	 .....4..... WASHER 7/16 FLAT
539 99065536..	 .....3..... HCS 3/8-16 x 1½
539 10518437..	 .....1..... PLATE, TIGHTENING
539 10518138..	 .....1..... LIFT PEDAL
539 10518739..	 .....1..... PAD, ANTI-SKID



22

48" CUTTING DECK

TRD48 / 968999342

1

49
48

3

2

24

28

32

8

34

56

55

9

5

8

7

6

11

12

45

42

10
19

15
16 13

46

34

6

28

27

30

44

43 39

42

37

4140

38

21

29

42 52

18

50
6

32

4

33

35

25

23

22

20

17

14

36

54

53

51

47

31

26

6

12

45

45
46

6

45

57

57

59

58

61



23

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

48" CUTTING DECK

539 111376 1..	 ....1 .... DECK w/decals 
539 113359 2..	 ....1 .... BELT SHIELD ASSM, 48" RH 
539 113358 3..	 ....1 .... BELT SHIELD ASSM, 48" LH 
539 103303 4..	 ....2 .... PAD
539 114823 5..	 ....1 .... CAP, VINYL  
539 976979 6..	 ....7 .... NUT 3/8-16 HEX NYLOC 
539 976941 7..	 ....1 .... HCS 3/8-16 x 1¼ 
539 990613 8..	 ....2 .... NUT 3/8-16 HEX WHIZLK 
539 112934 9..	 ....3 .... HOUSING ASSM 
539 106504 10..	 ....3 .... WASHER, HEAVY 
539 103295 11..	 ....2 .... BUSHING, IDLER 
539 103257 12..	 ....2 .... PULLEY, IDLER 
539 103258 13..	 ....1 .... PULLEY, IDLER (TALL) 
539 111812 14..	 ....1 .... DECAL, TUNNELRAM 6" 
539 112120 15..	 ....3 .... HCS 7/16-20 x 1½ GR8 SPEC 
539 976998 16..	 ....3 .... ZERK, STRAIGHT ¼-28 
539 103256 17..	 ....1 .... SPRING 
539 112612 18..	 ....3 .... BLADE, 16¼" 
539 112141 19..	 ....3 .... 42-48 PULLEY 
539 110967 20..	 ....1 .... DECAL, BELT ROUTING 
539 105746 21..	 ....1 .... DECAL, SEVERING 
539 105743 22..	 ....2 .... DECAL, NO STEP 
539 112535 23..	 ....1 .... DECAL, 122 
539 108382 24..	 ....2 .... PLUG, BUTTONHOLE 
539 130205 25..	 ....1 .... PIVOT, BEARING 
539 105232 26..	 ....1 .... DECAL, ANTI-SCALP 
539 102619 27..	 ....2 .... PIVOT PIN 
539 990717 28..	 ..14 .... NUT 5/16-18 HEX NYLOC 
539 990839 29..	 ....4 .... NUT 7/16-14 HEX CTRLK GR A 
539 990209 30..	 ....2 .... HCS 5/16-18 x 1 
539 990627 31..	 ..12 .... HCS 5/16-18 x 1¼ 
539 101341 32..	 ....3 .... HCS 3/8-16 x 3 

539 103299 33..	 ....3 .... HCS 5/8-18 x 1¼ 
539 990517 34..	 ....3 .... WASHER 3/8 FLAT STD 
539 990333 35..	 ....3 .... WASHER 5/8 SLW 
539 119227 36..	 ....2 .... EYEBOLT 
539 114698 37..	 ....2 .... EYEBOLT, ½-13 x 5.88 
539 114404 38..	 ....4 .... SPACER 
539 114405 39..	 ....4 .... SWIVEL 
539 112484 40..	 ....4 .... WASHER, SPRING ½ 
539 108073 41..	 ....4 .... HCS 7/16-14 x 1¾ 
539 101331 42..	 ....7 .... NUT ½-13 HEX NYLOC 
539 990550 43..	 ....4 .... WASHER ½ STD FLT 
539 109246 44..	 ....4 .... PIN COTTER 1/8 x 1 
539 111897 45..	 ....4 .... WASHER 3/8 SPECIAL 
539 108450 46..	 ....3 .... TOP DUST CAP 
539 130245 47..	 ....1 .... DECAL, DISCHARGE 
539 107610 48..	 ....3 .... WHEEL, GAUGE 
539 118862 49..	 ....3 .... ½-13 x 4" HHB 
539 990258 50..	 ....3 .... NUT ½-13 HEX 
539 130391 51..	 ....1 .... ARM, IDLER W/BEARINGS 
539 130235 52..	 ....1 .... RHSNB 3/8-16 x 2¾ 
539 107042 53..	 ....1 .... HCS 3/8-16 x 1½ GR 8 
539 109332 54..	 ....1 .... Nut 3/8-16 Hex Jam 
539 130242 55..	 ....1 .... BUSHING, IDLER 
539 990122 56..	 ....1 .... WASHER 3/8 SAE FLT 
539 10875457..	 .....2..... SHAFT SEAL 
539 10845058..	 .....1..... TOP DUST CAP
539 10844959..	 .....1..... BOTTOM DUST CAP
539 97732661..	 .....1..... GREASE POPPET

NOT SHOWN
539 111949 ....1 .... BELT, DECK 48" 



24

48" CUTTING DECK
CD48 / 968999347

1

2

3

4 5

8

9

12

13

14

15

16

17

18

19

21

22

23

24

25

26

38

29

30

32

31

3334

35

36

37

64

65

41 42

44

45

46

47

48

39

50

5152

53

54

55

57

58

59

60

6263

10

11

7

27

6

20

49

28

68

43

61

56

13

16

16
17

17

9

9

9

10

38

66
16

67

29

10

9

40

69

70

71

72
73

74

75



25

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

48" CUTTING DECK

539 1133451..	 .....1..... DECK W/DECALS
535 4294012..	 .....3..... BLADE
535 4283013..	 .....1..... PLUG, MULCH
539 1125054..	 .....3..... PULLEY, 48
539 1032565..	 .....1..... SPRING
539 1026436..	 .....2..... ROLLER, ANTI-SCALP
539 1026987..	 .....2..... BUSHING
539 1027548..	 .....2..... HCS 3/8-16 x 3½ GR8
539 9769799..	 .....4..... NUT 3/8-16, NYLOC
539 99051710..	 .....2..... WASHER 3/8
539 10261911..	 .....2..... PIVOT PIN
539 11252812..	 .....1..... DECK BELT, 48"
539 10329513..	 .....2..... IDLER BUSHING
539 10325714..	 .....2..... PULLEY, IDLER
539 10650415..	 .....1..... WASHER, HEAVY
539 11189716..	 .....6..... WASHER 3/8 SPECIAL
539 10845017..	 .....3..... TOP DUST CAP
539 10325818..	 .....1..... PULLEY, IDLER (TALL)
539 10261219..	 .....1..... HCS 3/8-16 x 2¾
539 10574320..	 .....2..... DECAL, NO STEP
539 10574421..	 .....2..... DECAL, DANGER, BLT DRV
539 11440422..	 .....4..... SPACER
539 11440523..	 .....4..... SWIVEL
539 11248424..	 .....4..... WASHER, SPRING ½
539 11922725..	 .....4..... EYEBOLT
539 10924626..	 .....4..... PIN COTTER, 1/8 x 1
539 13039127..	 .....1..... ARM, IDLER W/BEARINGS
539 13020528..	 .....1..... PIVOT, BEARING
539 10134129..	 .....2..... HCS 3/8-16 x 3
539 130235 30..	 ....1 .... RHSNB 3/8-16 x 2¾
539 109332 31..	 ....1 .... Nut 3/8-16 Hex Jam
539 99055032..	 .....4..... WASHER ½
539 11250833..	 .....1..... BELT SHIELD, LT
539 112509 34..	 ....1..... BELT SHIELD, RT
544 18540135..	 .....1..... ROLLER
535 42890136..	 .....3..... HOUSING
535 50420137..	 .....3..... BEARING
738 22051938..	 .....6..... BEARING

535 42870239..	 .....3..... AXLE
535 42880140..	 .....3..... SPACER
539 11260941..	 .....3..... KEY RETAINER
539 11262042..	 .....1..... DECAL, BELT ROUTING
535 42920143..	 .....3..... WASHER
725 25447144..	 .....3..... BOLT, M12 x 1.75 x 60 MM
725 24515145..	 .....2..... BOLT, M8 x 1.25 x 20 MM
732 21180146..	 ...14..... NUT M8
725 24607147..	 .....3..... BOLT M8 x 1.25 x 45 MM
506 91620148..	 .....3..... NUT
734 11640149..	 ...15..... WASHER
535 42380150..	 ...12..... SCREW
506 79230251..	 .....3..... WASHER
725 25425152..	 .....3..... BOLT, M12 x 1.75 x 50 MM
732 25220153..	 .....5..... NUT M12
539 11296354..	 .....1..... NUT M10 x 1.5
725 25027155..	 .....1..... BOLT, M10 x 1.5 x 55 MM
732 21205156..	 .....1..... NUT M10
734 11780157..	 .....4..... WASHER 13 x 24 x 2.7
544 22100158..	 .....1..... BOLT, M12 x 1.75 x 180 MM
506 98260159..	 .....4..... SCREW
544 24530360..	 .....1..... LABEL
725 25437161..	 .....4..... BOLT, M12 x 1.75 x 55 MM
539 10325762..	 .....1..... PULLEY, IDLER
539 13024263..	 .....1..... BUSHING, IDLER
539 99012264..	 .....1..... WASHER 3/8, SAE
539 99061365..	 .....1..... NUT 3/8-16, WHIZLK
539 10704266..	 .....1..... HCS 3/8-16 x 1½ GR8
539 10133167..	 .....4..... NUT ½-13 HEX NYLOC
506 53350168..	 .....6..... KEY
539 114823 69..	 ....1 .... CAP, VINYL
539 11295170..	 .....1..... SHIELD, LEFT
539 11254971..	 .....1..... SHIELD, RIGHT
734 11630172..	 ...10..... WASHER
725 24515173..	 ...10..... BOLT, M8 x 1.25 x 20MM
539 11295474..	 .....1..... RUBBER SECTION
539 11317175..	 .....2..... PLATE, ADJUSTER



26

1

2

3

4

5

6

7

8
9

10

11

12

SEAT

8

16 15

14

13

17

2

2

2

18 19



27

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

SEAT

539 1308731..	 .....1..... SEAT
539 9907172..	 .....4..... NUT 5/16-18 NYLOC
539 1103003..	 .....2..... SPRING, SEAT
539 9902094..	 .....2..... HCS 5/16-18 X 1
539 9906925..	 .....2..... WASHER 5/16 STD FLT
539 1307856..	 .....1..... PAN, SEAT
539 1307877..	 .....1..... LATCH, SEAT
539 1308968..	 .....4..... SB 5/16-18 HEX HD
539 1308989..	 .....2..... GRIP, VINYL
539 97725010..	 .....1..... SPRING

539 13078911..	 .....2..... PIVOT, SEAT PAN
539 10747512..	 .....4..... BOLT 5/16-18 x ¾ THD FRM
505 28000113..	 .....1..... TIE WRAP W/CLIP
539 10324714..	 .....1..... LANYARD, SEAT
539 99058215..	 .....1..... HCS 3/8-16 X 1 WHIZLK
539 99051716..	 .....1..... WASHER 3/8 FLAT STD
539 97697917..	 .....1..... NUT 3/8-16 HEX NYLOC
539 10452518..	 .....1..... SEAT ROD
539 99036519..	 .....1..... PIN, COTTER, 1/8 x ¾
539 11739820..	 .....1..... SWITCH, SEAT N/C



28

R
N

R
N

DECALS

1

2

3

4

5

6

7

8

9

10

11

12

13



29

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1057441..	 .....1..... DECAL, BELT DRIVES
539 1057452..	 .....1..... DECAL, BATTERY WARNING
539 1115753..	 .....1..... DECAL, WARNING
539 1109744..	 .....1..... DECAL, TRACKING
539 1109565..	 .....1..... DECAL, CONSOLE
539 1148326..	 .....1..... DECAL, OIL TANK
539 1110477..	 .....1..... DECAL, HUSQVARNA
539 1110558..	 .....1..... DECAL, CROWN
539 1126069..	 .....1..... DECAL, HEIGHT, iZE

DECALS

539 10728910..	 .....1..... DECAL, SERVICE
539 10333311..	 .....2..... DECAL, MOTION CONTROL
539 11251812..	 .....1..... DECAL, iZ21

NOT SHOWN
539 100128.....1..... DECAL, EXHAUST
539 109909.....1..... DECAL, MICHIGAN SEAT
539 102670.....1..... DECAL, FUEL VALVE
539 109909.....1..... DECAL, SEAT


	CHASSIS/FRAME
	FUEL SYSTEM
	ENGINE 
	IGNITION SYSTEM
	STEERING
	PARKING BRAKE
	HYDRAULIC PUMP-MOTOR
	WHEELS AND TIRES
	MOWER LIFT/DECK LIFT
	48" CUTTING DECK
	TRD48 / 968999342
	CD48 / 968999347

	SEAT
	DECALS



